


Item Sub Parts_No. Description Portuguese Description English Qty
1 526051-0 ESTATOR -110V                FIELD ASS'Y 115V 1
1 526053-6 ESTATOR -220V                FIELD ASS'Y 220/240V 1

C10 654208-4 RECEPTOR RECEPTACLE 2
2 416131-9 GUIA DA VENTOINHA BAFFLE PLATE 1
3 211087-9 ROLAMENTO DE ESFERA 6200DDW BALL BEARING 6200DDW 1
4 681630-2 ARRUELA DE ISOL INSULATION WASHER 1
5 516711-2 ROTOR COMPL -110V            ARMATURE ASS'Y 115V 1

D10 INC. 346 0
5 516713-8 ROTOR COMPL -220V            ARMATURE ASS'Y 220V 1

D10 INC. 346 0
6 241908-1 VENTOINHA 80 FAN 80 1
7 285832-8 RETENTOR DO ROLAM 60 BEARING RETAINER 60 1
8 211132-0 ROLAMENTO DE ESFERA 6301DDW BALL BEARING 6301DDW 1
9 226737-3 PINHAO 16 SPIRAL BEVEL GEAR 16 1
10 961005-4 ANEL RETENTOR S-9 RETAINING RING S-9 1
11 266012-5 PARAFUSO M5X35 TAPPING SCREW 5X35 4
12 416132-7 TAMPA DO PINO PIN CAP 1
13 233031-6 MOLA DE COMPRES 12 COMPRESSION SPRING 12 1
14 266129-4 PARAFUSO ALLEN M5X25 HEX. SOCKET HEAD BOLT M5X25 1
15 256445-2 PINO 6 PIN 6 1
16 125201-0 CAIXA DA ENGR COMPL                     GEAR HOUSING ASS'Y 1

C10 213515-0 ANEL O' RING 36                         O RING 36 1
C20 212074-1 ROLAMENTO DE AGULHA 1012 NEEDLE BEARING 1012 1
C30 151859-9 CAIXA DA ENGR COMPL GEAR HOUSING COMPLETE 1
D10 INC. 121315 0

17 152539-0 PUNHO 36 GRIP 36 COMPLETE 1
18 265976-0 PARAFUSO ALLEN M5X10 HEX.SOCKET HEAD BOLT M5X10 1
19 252425-6 PORCA M15-23 NUT M15-23 1
20 232163-6 ARRUELA COPO 20 CUP SPRING 20 1
21 232163-6 ARRUELA COPO 20 CUP SPRING 20 1
22 267725-1 ARRUELA TRAVA LOCK WASHER 1
23 226738-1 COROA 53 SPIRAL BEVEL GEAR 53 1
24 267167-9 ARRUELA LISA 15 FLAT WASHER 15 1
25 962157-4 ANEL TRAVA MKE-40 RETAINING RING R-40 1
26 211278-2 ROLAMENTO DE ESFERA 6203DDW             BALL BEARING 6203DDW 1
27 316855-6 CAIXA DO ROLAM BEARING BOX 1
28 322902-3 EIXO SPINDLE 1
29 265050-4 PARAFUSO M8X25 PAN HEAD SCREW M8X25 1
30 165215-7 PROTETOR DO DISCO WHEEL COVER 1
31 224415-9 FLANGE INT 42 INNER FLANGE 42 1
32 224543-0 PORCA DO DISCO 14-45 LOCK NUT 14-45 1
33 911230-7 PARAFUSO CT5X18 PAN HEAD SCREW M5X18 4
34 819064-1 ETIQUETA MAKITA MAKITA MARK 1
35 643700-5 TAMPA DA ESC DE CARVAO BRUSH HOLDER CAP 7-18 2
36 191957-7 ESCOVA DE CARVAO CB-204 A.C. CARBON BRUSH CB-204 1
37 858392-9 ETIQUETA DE INSCR 9057 NAME PLATE 9057 1
38 182842-5 CONJUNTO DO CABO HANDLE SET 1

D10 INC. 44 0
39 682505-8 PROTETOR DO FIO 10-90 CORD GUARD 10-90 1
40 693970-6 CABO ELET 2X1,5X2M POWER SUPPLY CORD 1.5-2-2.0 1
41 687053-2 PRENDEDOR DO FIO STRAIN RELIEF 1
42 265995-6 PARAFUSO AUTO ATARRAXANTE PT4X18 TAPPING SCREW 4X18 2
43 265999-8 PARAFUSO AUTO ATARRAXANTE PT4X25 TAPPING SCREW 4X25 4
44 182842-5 CONJUNTO DO CABO HANDLE SET 1

D10 INC. 38 0
45 650100-2 INTERRUPTOR 1267                        SWITCH TG08-1300-011 1
46 266059-9 PARAFUSO PLAST M5X75 TAPPING SCREW 5X75 2
47 819064-1 ETIQUETA MAKITA MAKITA MARK 1
48 159952-3 CAIXA DO MOTOR COMPL MOTOR HOUSING COMPLETE 1

C10 643705-5 GUIA DE CARVAO BRUSH HOLDER 2
C11 643707-1 GUIA DE CARVAO BRUSH HOLDER 2

50 442129-0 JUNTA DE VEDACAO GASKET 1
A01 782407-9 CHAVE DO PINO 35 LOCK NUT WRENCH 35 1
B01 125060-2 LIMITADOR DE TORQUE COMPL               TORQUE LIMITTER ASS'Y 1

D10 INC. 19-28 0

MODEL 9057


